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Pain management in 
children 

"Pain is an unpleasant sensory and emotional experi- 
ence associated with tissue damage (actual or poten- 
tial) or described in terms of such damage." 

lntemational Association for the Study of Pain 

Do children experience pain differently? 
Cognitive and emotional developments, previous pain- 
ful experiences, ability to communicate, family interac- 
tions and psychological defense mechanisms are a few 
of the important variables to be considered with paedi- 
atric pain. Children may cope with pain by withdrawing, 
rather than crying or asking for medication, whereas 
most adults seek pain relief. Many children will not 
complain of pain for fear that the adult answer to that 
pain will be the dreaded injection - or because they 
believe they deserve the pain as punishment for some- 
thing they did wrong. TM 

Do children express pain differently? 
The problems of paediatric pain assessment are compli- 
cated by the changing but relatively limited cognitive 
ability to understand measurement instructions or to 
articulate descriptions of their pain. 5 Pain in children 
is much more difficult to assess than in adults. 
Discrimination between pain and distress may be very 
challenging, particularly in the younger paediatric 
patient. 6-9 The prevailing philosophy among paediatric 
anaesthetists is: if I were having the procedure/surgery 
that this child is undergoing, would I require pain med- 
ication? If the answer is yes, the child is assessed, pain 
medication is administered, and a reassessment is made. 
If the reassessment shows a decrease of pain behaviours, 
pain management is considered successful, and contin- 
ued evaluations are planned. If pain behaviours persist, 
the child receives additional pain treatment) TM 

In addition, it is recognized that the emotional com- 
ponent of pain is very strong in children. Nonphar- 
macological methods of pain management are therefore 
very important. 5 While the most important of these is 
minimal separation from parents, other methods such as 
reassurance, cuddling, stroking, and distraction should 
also be employed. 12,13 

Children older than four to six years can self-report 
pain using a number of tools; the Visual Analogue scale 
(VAS), a modified VAS, or another validated tool such 
as OUCHER or the Poker Chip Scale. 8,9 All of these 

tools require some preoperative instruction of the chil- 
dren. Younger children and infants are usually assessed 
using a behavioural or physiological-behavioural scale 
such as that developed at the Children's Hospital of 
Eastern Ontario (CHEOPS).t4 

What are my pharmacological options? 

Non-opioid analgesics 

Nonopioid analgesics; usually acetaminophen or a nons- 
teroidal anti-inflammatory agent (NSAID) are useful for 
the treatment of mild-to-moderate discomfort (such as in 
many ambulatory procedures) a s  well as for reducing 
the need for opioids in more severe pain. 15.~6 

Acetaminophen has been shown to be safe and effica- 
cious in neonates as well as in older children, with simi- 
lar pharmacodynamics and pharmacokinetic behaviour 
in all but the youngest age groups, tT'tg Doses of 15-20 
mg. kg -t po or 20-25 mg. kg -I every four hours, with a 
maximum dose of 2.5 g. 24 hr -I produces relatively low 
plasma concentrations with good analgesia. Oral aceta- 
minophen may be given as premedication and rectal 
acetaminophen may be administered after induction of 
general anaesthesia in order to achieve effective blood 
levels in the immediate postoperative period. 

Ibuprofen, at a dose of 10 mg. kg -t was reported to be 
superior to acetaminophen in reducing pain scores and 
severity of other symptoms in children suffering severe 
tonsillitis or pharyngitis. Ketorolac has been adminis- 
tered by both iv and im routes. Intramuscular doses of 
0.75 mg-kg -1 provide effective postoperative analgesia, 
as do iv doses 0.5 mg.kg -I administered every six 
hours. ~9 Alternative methods of administration are 
always preferred over im administration in the awake 
child. Nonsteroidal anti-inflammatory drugs can cause 
gastritis and interfere with platelet function, as well as 
renal function. Although the bleeding time is not 
increased following administration of this drug, there is 
an increasing tendency to avoid its administration in 
surgical procedures that place a large stress on platelets 
and clotting mechanisms, such as tonsillectomy and 
adenoidectomy. 

From the Department of Anesthesiology, Hartford Hospital and 
The Connecticut Children's Medical Centre, Hartford, CT, USA. 
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There has been considerable clinical paediatric expe- 
rience with the iv administration of indomethacin 
because of its use in premature infants to promote clo- 
sure of the patent ductus arteriosus. Use of a continuous 
infusion of indomethacin has been shown to provide 
excellent adjunctive pain relief in postoperative patients, 
providing greater patient satisfaction than PRN opioids 
alone. 

Opioid analgesics 
Opioids are usually given to treat rather than to prevent 
pain. The most common postoperative modality of 
opioid administration is still the PRN im injection. 
However, under-utilization of analgesics under these 
circumstance has been well documented, particularly in 
paediatric patients. Other disadvantages of this approach 
to analgesia include wide fluctuations in blood concen- 
trations of analgesic medication during each dosing 
interval, as well as the discomfort caused by im injec- 
tions, which are painful and disliked by both children 
and adults. 

Oral opioids 
Codeine can be administered po or iv, and provides 
effective control of mild-to-moderate postoperative 
pain. Orally administered codeine (0.5-1 mg.kg -I) is 
often combined with acetaminophen (10-15 mg, kg-t). 
This combination reduces the overall codeine require- 
ment, thus limiting dose-dependant side effects. 
Oxycodone (0.2 mg. kg -~) is available only as a tablet, 
and is also often combined with acetaminophen or an 
NSAID. This agent appears to cause less nausea than 
codeine at equipotent doses. 

Methadone, 0.1 mg.kg -I has also been successfully 
employed as an oral analgesic postoperatively, although 
it is more frequently employed for the treatment of 
chronic pain. This opioid is known for its slow elimina- 
tion, prolonged duration of analgesia, and high oral 
bioavailability. Because a single dose of oral methadone 
can provide analgesia for 12-36 hr, it is a convenient 
way to provide prolonged pain relief. 

Intermittent intravenous opioids 
Fentanyl is the most frequently employed opioid anal- 
gesic for paediatric ambulatory surgery patients. It is 
most often titrated in doses of 0.5-1 lag. kg -~. The rapid 
onset of analgesia and short duration of actions rarely 
delay discharge in an ambulatory surgery setting. It is 
frequently employed in combination with rectal aceta- 
minophen or regional analgesic techniques in this set- 
ting. 

Morphine continues to be the most popular opioid for 
treatment of postoperative pain in paediatric inpatients. 

Intravenous doses of 0.05--0.2 mg. kg -~ are employed in 
older children, usually administered over 20 minutes, at 
four to six hour intervals. As with any intermittently 
administered agent, fluctuating blood levels with con- 
comitant fluctuating analgesia will occur. 

Intermittent iv administration of methadone may pro- 
vide prolonged pain relief in postoperative paediatric 
patients. Berde recommends an iv loading dose of 
0.1-0.2 mg. kg -t, followed by titration of 0.05 mg. kg -~ 
increments every 10-15 min until analgesia is 
achieved. 2~ Supplemental methadone can be adminis- 
tered by iv infusion over 20 min every 12 hr as needed. 
An alternative "reverse prn" schedule has been 
employed as well; the nurse asks the child if she has 
pain, and administers methadone on a "sliding scale" as 
needed. 

Patient-controlled analgesia 
Patient controlled analgesia (PCA) has received enthusi- 
astic acceptance in both adult and paediatric popula- 
tions, even though pain scores are not necessarily 
improved when compared to prn iv opioid administra- 
tion, timed im administration or epidural local anaes- 
thetics or opioids. 21-23 In spite of this lack of improved 
pain scores, patients have uniformly preferred PCA to 
other pain management programs. This is particularly 
true in the adolescent population, where control is an 
important part of personality development. 

In this video game era, even five year olds appear to 
understand and appreciate the chance to take care of 
their own pain medication. "Parent controlled analge- 
sia", where a parent who is rooming-in with a young 
child is allowed to control the PCA administration, is 
also under investigation. 

Continuous opioid infusions 
This method of administration can be very useful in 
young children or older children that cannot use PCA. 
Following achievement of analgesia with bolus doses of 
morphine or fentanyl, a continuous infusion of mor- 
phine 0.015 mg. kg. hr -~ in children less than five years 
of age or 0.025 mg. kg- hr -t in older children is started. 
Some institutions allow nurses to titrate this infusion 
for maximum analgesia within certain guidelines. 24 It 
is important to begin the infusion after analgesia is 
achieved. 

Can I use regional anaesthetictechniques in 
children? 
All regional anaesthetic techniques have been success- 
fully employed for pain relief in paediatric patients. Due 
to space limitations, those interested in details of perfor- 
mance of individual regional blocks are referred to stan- 
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dard textbooks. However a few of the more common 
paediatric regional anaesthetic techniques will be men- 
tioned. 25-2s 

Topical blocks 
There is only one local anaesthetic that will penetrate 
intact skin. EMLA (Eutectic Mixture of Local 
Anaesthetics) is a combination of lidocaine 5% and 
prilocaine 5% that, when covered with an occlusive 
dressing and left undisturbed for 60-90 min, provides 
anaesthesia to a depth of 5 mm. 29 This allows placement 
of an intravenous catheter, painless access to an 
implanted intravenous catheter, or other superficial pro- 
cedures. 

Oral mucous membranes can be anaesthetized in 
order to allow earlier placement of oral airways or 
laryngoscopy in infants and children with potefatially 
difficult airways. Topical intratracheal lidocaine (1-2 
mg. kg -1) is often employed following induction of gen- 
eral anaesthesia in infants who require diagnostic direct 
laryngoscopy in order for the otolaryngologist .to view 
vocal cord movement. 

Topical lidocaine 0.5% or bupivacaine 0.25-0.5% has 
been utilized during circumcision repair to provide 
effective postoperative analgesia. 3~ Application of oint- 
ment, jelly, or spray must be done following amputation 
of the foreskin in order to expose the mucous mem- 
branes that will absorb these local anaesthetic prepara- 
tions. Repeated administration of the local anaesthetic 
every six hours for two days will provide effective post- 
operative analgesia. 

Topical local anaesthetics have also been employed to 
provide effective postoperative analgesia for children 
undergoing hernia or hydrocoele repair. Bupivacaine 
0.25-0.5% in a volume sufficient to fill the wound is 
instilled at the end of surgical dissection, prior to wound 
closure and is left in contact with the exposed ilioin- 
guinal nerve and surrounding muscle tissue for one 
minute. The resulting analgesia is equivalent to a more 
formal block of the ilioinguinal nerve. 

llioinguinal/iliohypogastric nerve blocks 
This block provides analgesia equivalent to that of cau- 
dal blockade, for children undergoing inguinal hernia, 
hydrocoele, or orchidopexy repair. The ilioinguinal 
nerve is usually exposed by the surgeon during surgical 
dissection. 

These nerves can be blocked by topical techniques, as 
described above. A formal block of the nerves can be 
performed following induction of general anaesthesia 
but before the beginning of surgery by simple infiltra- 
tion of the abdominal wall medial to the anterior superi- 
or iliac spine. A 25 gauge needle is used to puncture the 

skin 1/2 inch medial and 1/2 inch inferior to the anterior 
superior iliac spine, just above the inguinal ligament. 
Three "pops" will be felt as the skin, external, and inter- 
nal oblique fascias are pierced. Several fan-shaped 
injections, plus a subcutaneous wheal should provide 
adequate diffusion of the local anesthetic. 3t An alterna- 
tive technique is for the surgeon to infiltrate the wound 
edges at the end of dissection (which also instills local 
anaesthetic into the wound), or prior to closing the skin. 
Bupivacaine 0.25-0.5% is most often employed, in a 
dose of 5-10 ml depending on patient size. 

Penile block 
This block is useful for perioperative analgesia for boys 
undergoing circumcision or hypospadias repair. The 
simplest way to block the dorsal penile nerve is to place 
a subcutaneous wheal of bupivacaine 0.25-0.5% with- 
out epinephrine that rings the base of the penis. This 
subcutaneous block places local anaesthetic just superfi- 
cial to the tough Buck's fascia that surrounds the corpo- 
ra, and dorsal nerve, arteries and veins of the penis. The 
local anaesthetic diffuses across this fascia to provide 
anaesthesia. 

Caudal block 
The single-injection caudal block is one of the most 
popular and versatile paediatric regional anaesthetic 
techniques. Placement of a catheter allows continuous 
infusion of local anaesthetic or local anaesthetic/opioid 
combinations for analgesia in inpatients. 

Caudal blocks are usually placed following induction 
of general anaesthesia, and placement of an iv catheter. 
Only a very light plane of general anaesthesia is 
required once the block has taken effect. 

Conclusion 
Any method used for pain relief in the adult patient can 
be adapted for pain relief in the paediatric patient. 
Children have the same right to pain relief as do adults, 
even if their pain is more difficult to assess. More fre- 
quent use of NSAIDs is recommended. An increased 
response to the challenge of acute pain treatment with 
regional analgesic techniques in the paediatric outpa- 
tient will also be useful, with more continuous catheter 
techniques employed in hospitalized patients. Certainly, 
we have the responsibility to provide optimum pain 
relief for all patients, not just for those who can com- 
plain in a way that is easy to understand. 
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La gestion de la 
douleur chez l'enfant 

~ La douleur est une expdrience sensorielle et dmotion- 

nelle pdnible associ~e g~ un dommage tissulaire (actuel ou 

potentiel) ou ddcrite comme tel. >, 
International Association for the Study of Pain 

La douleur des enfants est-elle diff~rente? 
En face de la douleur de I'enfant, il faut tenir compte de 
quelques variables importantes dont le d6veloppement 
cognitif et 6motionnel, les exp6riences ant6rieures 
douloureuses, l'habilet6 ~t communiquer, les interactions 
familiales et les m6canismes psychologiques de d6fense. 
Les enfants peuvent r6agir ~t la douleur en se renfermant 
sur eux-mSmes plut6t qu'en pleurant ou en demandant 
un m6dicament alors que les adultes demandent plutft 
un soulagement. Plusieurs enfants ne se plaindront pas 
par crainte que la r6ponse de l'adulte prendra la forme 
d'une redoutable injection ou parce qu'ils per~oivent la 
douleur comme une punition impos6e pour une 
sottise. 1-4 

Les enfants expriment-ils la douleur diff6remment? 
Les difficult6s d'6valuer la perception douloureuse en 
p6diatrie sont compliqu6es par l'habilet6 cognitive 
changeante et relativement limit6e des enfants ~t com- 
prendre les directives pertinentes ~ l'6valuation ou 
fournir une description convenable de leur douleur. 5 Il 
est donc beaucoup plus difficile d'6valuer la douleur 
chez les enfants que chez les adultes. En outre, faire la 
difference entre douleur et d6tresse constitue un d~fi de 
taille particuli~rement chez les plus jeunes patients. 6-9 
Parmi les anesth6sistes p6diatriques, on a fortement ten- 
dance ~t r6agir ainsi: si je subissais la mSme intervention 
diagnostique ou chirurgicale que cet enfant, aurais-je 
besoin d'une m6dication contre la douleur? Si la 
r6ponse est oui, I'enfant est 6valu6, une m6dication 
antalgique est administr6e et il est r66valu6 plus tard. Si 
la nouvelle 6valuation r6v~le une diminution du com- 
portement douloureux, on peut consid6rer que le traite- 
ment a 6t6 efficace et des 6valuations continues sont 
planifi6es. Si le comportement douloureux persiste, on 
administre un analg6sique additionnel ~t l 'enfant) TM 

I1 est aussi reconnu que la composante 6motionnelle 
de la douleur est tr~s vive chez ies enfants. Les m6tho- 
des non pharmacologiques de gestion de la douleur 
sont donc tr~s avantageuses. La plus importante de 
celles-ci est de r6duire au minimum 1'61oignement des 

parents. Des m6thodes comme la r6assurance, les 
caresses et la distraction devraient aussi 8tre em- 
ploy6es, t2,13 

MSme les enfants fig6s de quatre ~ six ans sont capa- 
bles de ddcrire la perception douloureuse. A cet effet, 
nous disposons plusieurs moyens: l'6chelle visuelle 
analogique (EVA), I 'EVA modifi6 ou encore un autre 
m6thode valid6e telle que le OUCHER ou l'6chelle des 
jetons de poker. 8'9 Tous ces outils n6cessitent des 
instructions pr6alables. Les enfants plus jeunes et les 
nourrissons sont ordinairement 6valu6s sur une 6chelle 
comportementale ou physio-comportementale comme 
celle qui a 6t6 d6velopp6e h l'H6pital pour enfants de 
l 'est de l'Ontario. |4 

Quelles sont mes options pharmacologiques? 

Les  analgdsiques non morphin iques  

Les analg6siques non morphiniques; ordinairement 
i'ac6taminoph~ne et les anti-inflammatoires non-st6ro'/- 
diens (les AINS) sont suffisants pour traiter les maux 
16gers ou mod6r6s (par ex., en 'chirurgie ambulatoire) 
tout en permettant de r6duire le besoin en morphinique 
si la douleur est plus s6rieuse) s,16 

L'ac6taminoph~ne est sans danger et efficace chez les 
nouveau-n6s aussi bien que chez les enfants plus fig6s. 
Son comportement pharmacodynamique et pharma- 
cocin6tique est le mSme pour tous ~t l'exception du 
groupe des tr~s jeunes enfants) 7:8 Des doses de 15 i~ 20 
mg.  kg -l p e r  os ou de 20 i~ 25 mg- kg -I par ia voie rec- 
tale avec une dose maximale de 2,5 g-24 h -t procurent 
une bonne analg6sie tout en maintenant des concentra- 
tions plasmatiques faibles. On peut administrer I'ac6ta- 
minoph~ne oral ou rectal apr~s l'induction de 
l'anesth~sie g6n6rale de fa~on ~ obtenir des concentra- 
tions plasmatiques suffisantes i~ la p6riode postop6ra- 
toire imm6diate. 

On a rapport6 que l'ibuprof~ne, ~ la dose de 10 
mg .kg  -), 6tait meiileur que l'ac6taminoph~ne pour 
diminuer les scores sur les 6chelles de perception 
douloureuse et modifier le comportement douloureux 
chez les enfants souffrant d'amygdalite ou de pharyn- 
gite s6rieuses. On a aussi administr~ du k6torolac par 
voie veineuse ou intramusculaire. Les doses intramuscu- 
laires de 0,75 mg .kg  -l procurent une analg6sie 
postop6ratoire efficace ainsi que les doses intra- 
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veineuses de 0,5 mg. kg -~ lorsqu'administr6es h toutes 
les six heures. 19 Les autres modes d'administration sont 
toujours pr6f6rables ~ la voie intramusculaire chez l'en- 
fant 6veill6. Les anti-inflammatoires non st6roi'diens 
peuvent provoquer une gastrite et alt6rer l'activit6 pla- 
quettaire ainsi que la fonction r6nale. Bien que l'admi- 
nistration de ces m6dicaments n'augmente pas le temps 
de saignement, on tend de plus en plus ~t les 6viter pour 
les interventions chirurgicales comme I'amygdalec- 
tomie et l'ad~no'idectomie qui mettent ~ l'6preuve la 
fonction plaquettaire et les autres m6canismes de la 
coagulation. 

En p6diatrie, on a d6velopp6 une exp6rience clinique 
consid6rable avec rindom6thacine qui est utilis6e chez 
les pr6matur6s pour favoriser la fermeture du canal 
art6riel. Une perfusion continue d'indom6thacine con- 
stitue ~t la p6riode postop6ratoire un analg6sique d'ap- 
point excellent et procure un degr6 de satisfaction plus 
61ev6 que les morphiniques PRN. 

Les analgdsiques morphiniques 
Les morphiniques sont ordinairement administr6s pour 
traiter plut6t que pour pr6venir la douleur. La m6thode 
d'administration des morphiniques la plus r6pandue est 
toujours celle de l'injection im PRN. Cependant, de 
cette fa~on, les analg6siques sont souvent mal utilis6s 
surtout en p6diatrie. Les principaux d6savantages de 
cette approche antialgique sont les fluctuations impor- 
tantes de la concentrations plasmatique de l'analg6sique 
entre les intervalles d'administration et la souffrance 
caus6e par les injections intramusculaires qui sont 
douloureuses et d6test~es tant par les enfants que les 
adultes. 

heures, il est logique de I'administrer pour obtenir un 
soulagement prolong6. 

Les morphiniques intraveineux intermittents 
En chirurgie ambulatoire p6diatrique, le fentanyl est le 
plus populaire des analg6siques morphiniques. On l'ad- 
ministre le plus souvent en doses de 0,5 ~t 1 lag- kg -I. En 
chirurgie ambulatoire, grace ~ son d6but d'action rapide 
et sa courte dur6e d'action le d~part de l'h6pital est 
rarement diff6r6. I1 est fr6quemment administr6 en asso- 
ciation ~ l'ac6taminoph~ne rectal ou avec une technique 
d'analg6sie r6gionale. 

En p6diatrie, la morphine continue d'Stre l'anal- 
g6sique le plus r6pandu pour traiter la douleur post- 
op6ratoire. Des doses intraveineuses de 0,05 ~ 0,2 
mg-kg -1 sont utilis6es chez les enfants plus fig6s et sont 
administr6es ordinairement en 20 minutes ~ des inter- 
valles de 4 h 6 heures. Comme pour tous les m6dica- 
ments administr6s de faqon intermittente, les concentra- 
tions sanguines in6gales produiront comme cons6quence 
des fluctuations de l'analg6sie. 

L'administration intermittente iv de m6thadone procure 
un soulagement prolong6 de la douleur postop6ratoire 
chez les enfants. Berde recommande une dose de charge 
iv de 0,1 ~ 0,2 mg. kg -~, suivie par l'administration en pal- 
lier de 0,05 mg. kg -I i~ toutes les 10 ~t 15 minutes jusqu'~t 
ce que qu'un niveau analg6sie efficace soit atteint. 2~ Si 
n6cessaire, on peut compl6ter l'analg6sie par l'adminis- 
tration de m6thadone en perfusion iv sur une p6riode de 20 
minutes ~ toutes les 12 heures. Une m6thode alternative 
de "PRN ~ l'inverse" est aussi pratiqu6e; I'infirmi~re 
demande ~t I'enfant s'il a de la douleur et administre au 
besoin la m6thadone selon une 6chelle mobile. 

Les morphiniques oraux 
La cod6ine se donne po ou im et procure un contr61e 
efficace de la douleur postop6ratoire 16g~re ~ mod6r6e. 
On associe souvent la cod6ine (0,5 ~ 1 mg- kg -1) ~ l'ac6- 
taminoph~ne (10 ~t 15 mg. kg -~) par la voie orale. Cette 
association r6duit le besoin total de cod6ine et limite 
ainsi ses effets secondaires qui sont proportionnels ~ sa 
posologie. L'oxycodone (0,2 mg.kg -t) est aussi dis- 
ponible sous forme de tablettes et est plus efflcace 
iorsqu'on I'associe ~t l'ac6taminoph~ne ou ~ un AINS. A 
des doses 6quivalentes, cet analg6sique semble provo- 
quer moins de naus6es que la cod6ine. 

La m6thadone 0,1 mg. kg -t a aussi 6t6 employ6e effi- 
cacement comme analg6sique oral postop6ratoire bien 
qu'on l'utilise le plus souvent pour traiter la douleur 
chronique. Ce morphinique se distingue par son 61imi- 
nation lente, sa dur6e d'action prolong6e et sa haute 
biodisponibilit6 orale. Comme une seule dose de 
m6thadone orale procure une analg6sie de 12 ~ 36 

L ' analgdsie auto-contr~lde 
L'analg6sie auto-contr616e (PCA) est accept6e avec en- 
thousiasme autant chez les adultes que chez les enfants, 
bien que les scores de perception douloureuse ne soient 
pas n6cessairement am61ior6s lorsque on la compare ~t 
l'administration de morphinique iv PRN, ~ l'administra- 
tion im ~ intervalles r6guliers ou ~ l'anaig6sie 6pidurale 
aux anesth6siques locaux et aux morphiniques. 2~-23 
M~me si la PCA n'am61iore pas les scores de perception 
douloureuse, les patients la pr6f'erent ~t toutes les autres 
modalit6s. Ceci est particuli~rement vrai chez les ado- 
lescents oO le contr61e constitue une partie importante 
du d6veloppement de la personnalit6. 

,h, l'~re des jeux vid6os, m~me les enfants de cinq ans 
semblent comprendre et appr6cier la chance qu'ils ont 
de prendre soin de leur propre m6dication antalgique. 
On 6value pr6sentement l'analg~sie contr616e par ie pa- 
rent oO un parent qui chambre avec un jeune enfant con- 
tr61e le dispositif de PCA. 
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Les perfusions continues de morphiniques 
Cette mdthode d'administration est avantageuse en parti- 
culier chez les jeunes enfants ou les enfants plus ages 
qui ne peuvent pas faire fonctionner la PCA. Apr~s l'in- 
stallation de I'analgEsie avec des doses de morphine ou 
de fentanyl en bolus, une perfusion continue de mor- 
phine 0,0'15 mg. kg -t- h -Iest  dEbutEe chez les enfants de 
moins de cinq ans ou de morphine 0,025 mg. kg -~. h -1 
chez les enfants plus figEs. Dans plusieurs institutions, 
on demande aux infirmi&es de titter cette perfusion pour 
procurer une analgEsie maximale conformEment h des 
lignes de conduite prEd&ermindes. 24 II est important de 
ne dEbuter la perfusion qu'une fois I'analgEsie installEe. 

Puis-je utiliser des techniques d'anesth6sie r~gionale 
chez les enfants? 
Toutes les techniques d'anesthEsie rEgionale ont dEj~ 6t6 
utilisEes avec succ~s pour le soulagement de la douleur 
chez les enfants. A cause des limites imposdes par le 
manque d'espace et de temps, ceux qui s'int&essent 
l'exEcution de blocs rEgionaux spEcifiques sont rEfdrEs 
pour les details au manuels spEcialisEs. Cependant, 
quelques unes des techniques rdgionales les plus rEpan- 
dues en pddiatrie doivent &re mentionnEes. 2s-2s 

Analgdsie topique 
Un seul anesthEsique local est capable de pEnEtrer la 
peau intacte. L'EMLA (Eutectic Mixture of Local 
Anaesthetics) est une combinaison de iidoca'ine 5% et 
de prilocai'ne 5%. Cette cr~me procure l'analgEsie 
jusqu'~t une profondeur de 5 mm lorsqu'elle est couverte 
avec un pansement occlusif et laissEe en place pendant 
60 ~t 90 minutes. 29 Ceci permet l'introduction d'un 
catheter intraveineux, l'acc~s ~ un catheter intraveineux 
implantE ou ~ d'autres interventions superficielles sans 
douleur. 

La membrane muqueuse buccale peut 8tre anesthdsiEe 
pour permettre l'introduction prEcoce d'une canule orale 
ou d'un laryngoscope chez de nourrissons et des enfants 
dont l'acc~s aux voles a&iennes est potentiellement 
difficile. La lidoca'fne intratrachEale topique (1 h 2 
mg.kg -t) est souvent vaporisEe apr~s I'induction de 
l'anesthEsie gEnErale chez des enfants qui doivent subir 
une laryngoscopie directe diagnostique pour permettre ~t 
l'otorhinolaryngologiste de visualiser les mouvements 
des cordes vocales. 

La lidocai'ne 0,5% et la bupivacai'ne 0,25 h 0,5% to- 
piques procurent une analgEsie postop&atoire efficace 
pendant et apr~s la circoncision. 3~ I1 faut appliquer 
l'onguent, la gelEe ou l'aErosoi une fois le prepuce 
amput6 de faqon ~t exposer les muqueuses qui 
absorberont ces preparations d'anesthEsique local. 
L'administration de I'anesthdsique local rEpEtde ~ tous 

les six ~ huit heures pendant un ou deux jours produit 
une analgdsie postopEratoire efficace. 

L'analgEsie topique peut aussi procurer une analgEsie 
postopEratoire efficace chez des enfants soumis ~t une 
cure de hernie ou d'hydroc~le. La bupivacaine 0,25 ~t 
0,5% en volume suffisant pour couvrir la plaie est instil- 
lee ~t la fin de la dissection chirurgicale et avant la fer- 
meture de la plaie, et laissEe au contact du neff ilio- 
inguinal et du tissus musculaire environnant exposes 
pendant une minute. I1 en rEsulte une analgEsie 6quiva- 
lente ~ un bloc conventionnei du neff ilio-inguinal. 

Les blocs du neff ilio-inguinal et ilio-hypogastrique 
Ce bloc produit une analgEsie Equivalente ~t celle du 
bloc caudal chez les enfants qui subissent une cure de 
hernie inguinale, d'hydroc~,le ou une orchidopexie. Le 
nerf ilio-inguinal est normalement expose par le 
chirurgien pendant la dissection. Ces nerfs sont bloquEs 
par des techniques topiques telles que dEcrites plus haut. 
Le bloc conventionnel de ces nerfs est rEalis6 par simple 
infiltration de la paroi abdominale du cEtE interne de 
l'6pine iliaque antErosupErieure apr~s l'induction de 
l'analgEsie gEnErale mais avant le debut de la chirurgie. 
Une aiguille 25 G est introduite de faqon ~ transpercer la 
peau un demi pouce en dedans de l'Epine iliaque antEro- 
sup&ieure et un demi pouce en dessous, immEdiatement 
au dessus du ligament inguinal. Trois pertes de rEsis- 
tances seront ressenties lorsque que l'aiguille perce la 
peau, le fascia oblique externe et le fascia oblique 
interne. En plus d'un bouton sous-cutanE, quelques 
injections en 6ventail favorisent la diffusion de 
l'anesthEsique local. 31 Alternativement, le chirurgien 
infiltre les l~vres de la plaie ~ la fin de la dissection (ce 
qui fait pEnEtrer l'anesthEsique local dans la plaie) ou 
avant de fermer la peau. La bupivacafne 0,25 ~t 0,5% 
pour une dose de 5 ~ 10 ml, adaptEe au poids du patient, 
constitue l'anesthEsique de choix. 

Le bloc du pdnis 
Ce bloc permet de procurer l'analgEsie pEriopEratoire 
aux garqons qui subissent une circoncision ou une rEpa- 
ration d'hypospadias. Le moyen le plus simple de blo- 
quer le nerf dorsal du penis consiste ~t infiltrer de la 
bupivacaine (0,25% ~t 0,5%) non adrdnalinde en bague 
sous-cutanEe ~ la base du penis. Cette infiltration permet 
de dEposer l'anesthEsique local superficiellement au fas- 
cia de Buck qui recouvre les corps caverneux et le nerf 
dorsal, les arti~res et les veines du penis. L'anesthEsique 
local diffuse alors ~t travers le fascia pour produire 
l'anesthEsie. 

Le bloc caudal 
Le bloc caudal en une seule injection reprEsente en pEdi- 
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atrie une des techniques anesth6siques r6gionales h tous 
usages des plus populaires. L'insertion d'un cath6ter 
permet chez les patients admis/i l'hSpital une perfusion 
continue d'anesth6sique local seul ou associ6 ~t un mor- 
phinique pour r analg6sie. 

Le bloc caudal est ordinairement r6alis6 apr~s l'in- 
duction de l'anesth6sie g6n6rale et la mise en place 
d'une canule iv. Un plan d'anesth6sie trSs 16ger est 
n6cessaire une fois le bloc 6tabli. 

Conclusion 
Toutes les m6thodes utilis~es pour soulager la douleur 
de radulte peuvent 8tre adapt6es ~t celle de l'enfant. Ces 
derniers ont le mSme droit au soulagement que les 
adultes mSme si chez eux, la perception douloureuse est 
beaucoup plus difficile ~t 6valuer. On recommande d'u- 
tiliser plus souvent les AINS. Les techniques anal- 
g6siques r6gionales constituent une r6ponse au d6fi que 
suscite le probl~me du soulagement de la douleur aigu/~ 
en chirurgie ambulatoire p6diatrique. Pour les enfants 
admis h l'hSpital, les mSme techniques, mais avec per- 
fusion continue, devraient 8tre plus souvent utilis6es. I1 
est de notre devoir de procurer un soulagement optimal 

tousles  patients et non seulement /~ ceux dont la 
plainte est facilement comprise. 
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